DE4040F4

Parts List

Phone: 507-357-6831
Email: service@wincogen.com
www.wincogen.com

WINCO Service

<
>
)
o

844X123-XX2PL



MODEL OVERVIEW

ITEM NO.| PartNo DESCRIPTION QrY.
1 350001-61 ENGINE IVECO NEF45SM2X 1
2 351930-111 UCI224C NDE-PTO 311 WDG UL1004 1
3 806044-000 HARDWARE KIT 1
4 801044-000 BASE ASSEMBLY, 54 GAL TANK 1
5 802044-000 COMPRESSOR/CONTROL BOX 1
6 352108-000 NK31 AIR END 1
7 802044-014 KEY START CONTROL PANEL ASSEMBLY 1
8 352020-12 BATTERY CHARGER KIT 12V 2AMP 1
9 80781-016 COOLANT HEATER 1
10 |807045-000 EXHAUST PIPE W/ FLANGE 1
11 806044-100| COMPRESSOR SENSORS AND AIR/OIL ROUTEING| 1
12 |811044-000 ENGINE HARNESS 1
13 15715-090 DECAL AND NAMEPLATE INSTALLATION 1
14 350093-10 INDUSTRIAL SILENCER 1

844X123-XX2PL

2

Rev A




HARDWARE

HARDWARE FOR
ENGINE/GENERATOR
COUPLING

COMPRESSOR BOX
SHOCKMOUNTS

844X123-XX2PL 3 Rev A




HARDWARE BOM

TEM NOJ| PartNo DESCRIPTION QTY.
1 98956-001 SHOC(IESIvé(E)EUNNTDé(%_)DU RO 2
2 | 98956-002 SHOC(@(‘%JV“V”D%T?URO 2
3 | 21867-000 FLAT WASHER 5
4 636-000 | LOCKWASHER 1/2SPLIT | 5
5 |57580-000| HHCS 1/2-13X1.5GR5 | 5
6 | 48178-000 HHCS 1/2-13 X 1 8
> 1867001 | FLAT WASHEE 51X 88X | g
8 | 16248001 5-13 FLANGE NUT 9
9 | 96003-025 M10-1.5X25MM 8

HHCS M10-1.5X 40MM
10 | 96003-040 S MIG LoX 40 12
11 | 97436:010|  MI10 LOCKWASHER 20
12 | 15012-002 | FLYWHEEL PLUG, IVECO | 1
13 | 80980-000 START SOLENOID ]
14 | 94442-003| NUTHEX M8-1.25ZINC | 1
15 | 93341-008 LOCKWASHER M8 1
16 | 93341-010 | LOCKWASHER M10ZINC | 1
17 | 94442-005 NUT HEX M10-1.5 1
18 | 98807-000 | SHOCKMOUNT 40 DURO | 2
19 | 20604-000 3/8 WASHER 2
20 | 98806-000 WASHER 406 X 2 2
21 | 56864-000 | ELASTIC STOP NUT .375-16 | 2
22 | 91658-007 3/8-16X2.5 2
23 | 526-000 5/16 FLAT WASHER 4
24 | 16249-000 3125-18 FLANGE 10
25 | 467-000 HHCS 5/16-18X.75 4
26 | 95568-000 | THREAD STUD 10-24 X 625 | 4
27 | 99671-000 #10-24 HEX NUT 4
RADIATOR SUPPORT
28 |802044-017 AR ]
29 802044_02] RADIATOORVSEJRPFlT_gRWT ?,EQ(K:KET FOR -l
30 |352108-001| NK31 AIR/OIL COOLER | 1
31 | 350110-2 | BATTERY TRAY GROUP 24 | 1

844X123-XX2PL

TEM NO.|  PartNo DESCRIPTION Qry.
39 | 99988.003 | BATTERY RA%ZLIB KIT (GROUP| |
33 | 98879-001 | THREAD STUD 5/16-18 X .75| 6
34 | 96935-003 |23V 1060 SK V BELT PULLEY| 1
35 | 96935-007| SX X 1.75" QD BUSHING | 1
36 | 95638-004 3VX630 V BELT 2
37 | 96935-004| 23V 475 SH V BELT PULLEY | 1
38 | 96935-006| SH X 28MM QD BUSHING | 1
39 | 97391-011 TUBE CLAMP 2.25" 2
40 | 97391-008 TUBE CLAMP 1.25" I
41 |95281-000 25-20X1.25 HHB ]
42 | 512-000 25 WASHER 5
43 | 47517-000 25-20 NYLOCK ]

SPACER .75 0D, 3781D, .7
44 | 62825-013 > S 378 1P 75| 4
45 | 1744-000 NUT HEX 1/2-13 4
OIL DRAIN VALVE M22 X
46 | 98906-018 s ohh ]
47 | 93341-012| LOCKWASHER M12ZINC | 2
LOCKWASHER 1/2
48 | 20039-000 EOX$ERNAE TOOT/H 2
49 | 94270-020| HHCS M12-175X 20MM | 2
50 | 55440-000 25-02X.5 SELF TAP 4
5] 300553 | KIT COOLANT RECOVERY | 1
52 | 93402-003|  HOLE PLUG 1" DIA. 1
53 | 93402-001| HOLE PLUG 8125'DIA. | 2
54 |806044-001 BELT GUARD 1
55 350740-2 MOUNTHEISLBE'R\I%(%IID(ET START 1
56 | 96002-040 M8-1.25X40MM 4
57 | 97436-008 LOCKWASHER M8 4
58 | 63841-008 | M8 X 16MM FLAT WASHER | 4
59 | S205686 | 3/8 X 3/8 X 1-3/8 KEY ]
60 | 479-000 | LOCK WASHER, .25"SPLIT | 3
61 | 466-000 25-20X.75 HHB 3
Rev A




ENGINE PARTS

o\
S
&

PR \
g M«‘\ t&r/ﬁ '
. @\ NS n\\
2 / EAA— WY

—

QTY.

1
1

DESCRIPTION

AIR FILTER

OIL FILTER

FUEL FILTER
UPPER RADIATOR HOSE
LOWER RADIATOR HOSE

FAN BELT

6-100
6-101
6-102
6-103
6-104
6-105

ITEM NO. | PART NUMBER

<
>
()
[~

844X123-XX2PL



BASE AND FUEL TANK ASSEMBLY

@
2

| >

ITEM NO.| PartNo DESCRIPTION QTY.
1 801044-004 GENERATOR CROSSMEMBER 1
2 801044-003 ENGINE CROSSMEMBER 1
3 801044-001 LEFT SIDE RAIL, TALL 1
4 801044-002 RIGHT SIDE RAIL, TALL 1
5 801044-006 BASE FRAME END CAP, TALL 2
6 350041-118 54 GALLON FUEL TANK 1
7/ 1516-000 .5-12X1.25 HHB 16
8 21867-001 FLAT WASHER .51 X .88 X .05 24
9 92242-000 NUT HEX .500-13 NYLOCK 8
10 56372-001 HEX REDUCER BUSHING 1/2 -3/8 NPT BRASS 2
11 94319-010 HOSE FITTING 3/8-18NPT X .3125 HOSE BARB 2
12 93564-000 PIPE PLUG 3/4 SQUARE HEAD 1
13 81018-009 HOSE CLAMP .625-.250 4
14 16248-001 .5-13 FLANGE NUT 8
15 62398-000 |[FUEL CAP AND GAUGE, TWO WAY VENT, 10IN, DIESEL| 1
16 55506-000 HOSE 5/16 ID UNCUT RUBBER 8.5 FT

SUPPLY HOSE: 52"
RETURN HOSE: 50"

844X123-XX2PL 6 Rev A




DECALS

-

) ¥
//W\w\m‘
o

Z)r=,

Yl o el e el e
@]
wl |3
A4
— K)
<l |zl |Z|Z
Ol_|<| <4
>l 1Z|g|0] 2|0
%|1Z| 1Q|2|%| [O|z
201212 12(8|2 /4|2
% 2Z1z|X[01S510l N
Zlwlwi A= E 2219
O|%|Z|5&|2|a|5 8|5
= HARHLE £
HEEEWASANGR
0|3|5|22(9|712|5|2|S
8121512 0l5156/0 2|24
0|Z|w|2|0|09|82|<|5
SIEIZ12|z|0F|2
22713152 |22
—
] L |
O a) [alra)
E 1
ol |3
= U ERINRINEIEEED
O]OOQ/OQOOOO
MElslisiteltsisitslt st
§83lz 288882 %
SI133|BIRIQISIKIK o]t
O|ON|S|D|D|b|0bN|®
amd L S8 o 1 St St Rt R RS AR
o
M.In/_ooA_.ra/o780/m
LLI
=

<
>
)
o

844X123-XX2PL



AIR COMPRESSOR

>
—_———| —
a
o
Ll
z 5
vix|lo
O &=
== ||
=220
R_LIFT
Ol|=2|<
L|<|O|%
O o
L
(79]
o
L
=
O|—| N
S|2|22
N___
|| —| =
v
<
o
O
< N[ ™
>
L
=

<
>
)
o

844X123-XX2PL



COMPRESSOR HOSES, SENSORS, AND FITTINGS

-

! : \ s rzvq 4

ITEM NO.|PART NUMBER DESCRIPTION QrY.
1 352108-002 200PS3I SAFETY VALVE 1
2 352108-003 |PRESSURE SWITCH, LOAD/UNLOAD, 30PSI DIFFERENTIAL| 1
3 352108-005 BACKUP OIL TEMP SWITCH 1
4 80952-004 1/2" MALE BSPP X 1/2" FEMALE NPT ADAPTOR 1
5 21089-000 1/2" NPT 1.5" EXTENSION 2
) 94909-000 1/2" PIPE CROSS 1
7 94906-003 1/2" X 1/4" X 1/2" PIPE TEE 1
8 93947-000 1/2" MALE NPT TO 1/4" FEMALE NPT REDUCER 1
9 352108-008 | 1/4IN TUBE TO 1/4NPT FEMALE COMPRESSION FITTING | 1
10 352108-009 1/4IN TUBE TO 1/4NPT MALE COMPRESSION FITTING 1
11 352108-010-1 1/4IN FLEXIBLE NYLON TUBE 4 FT
12 350046-000 OIL COOLER HOSE ASSEMBLY SHORT 1
13 350044-001 OIL COOLER HOSE ASSEMBLY LONG 1
14 350046-002 AIR LINE ASSEMBLY 1
15 96040-004 1/8" BSPP PIPE PLUG 1

844X123-XX2PL

Rev A




COMPRESSOR/CONTROL BOX

S

/@
(&)

TORQUE TO 32 FT-LBS

ITEM NO.| PartNo DESCRIPTION QTY.|/ITEM NO.| PartNo DESCRIPTION QTY.
1 802044-001 COMPRESSOR BASE 1 16 21698-001 TORX PAN HEAD SCREW #10 9
2 802044-002 COMPRESSOR PEDESTAL 1 17 7792-000 RHMS 6-32 X .625 4
3 802044-003 CONTROL BOX BACK SIDE 1 18 425-000 #6 FLATWASHER 8
4 1116-000 HHCS .3125-18X1 4 19 51802-000 NUT HEX #6-32 NYLOCK 4
5 92419-001 5/16 - 18 12GA TINNERMAN NUT 4 20 93548-000 FLAT WSH METRIC M10 X 21TMM 4
6 802044-020| COMPRESSOR MOUNTING PLATE W/WELD NUTS| 1 21 97436-010 M10 LOCKWASHER 4
7 480-000 LOCK .3125 SPLIT 4 22 926003-025 M10-1.5X25MM 4
8 526-000 5/16 FLAT WASHER ) 23 58684-009 EDGE TRIM 14IN 1
9 802044-004 CONTROL BOX FRONT SIDE 1 24 1802044-018] COMPRESSOR BOX BACK SIDE COVER 1
10 92495-002 1/4-20 TINNERMAN (12 GA) 13 25 62486-000 GROMMET 1 X 1.375 1
11 512-000 .25 WASHER 10 26 57523-001 HHCS 5/16-18X3 GRS FULL THREAD 2
12 479-000 LOCK WASHER, .25" SPLIT 10 27  1806044-002 BELT GUARD BRACKET 1
13 466-000 .25-20X.75 HHB 6 28 63941-012 DECAL-HOT SURFACES 1
14 |802044-007| COMPRESSOR CONTROL CUTOUT COVER| 1 29 476-000 .25-20X.625 HHB 4
15 1802044-008 UC224C RIGHT SIDE PANEL 1 30 96286-002 FLAT WASHER NYLON 9

844X123-XX2PL 10 Rev A




KEY START CONTROL PANEL

<
>
)
oz

1

844X123-XX2PL



KEY START CONTROL PANEL BOM

ITEM NOJ PartNo DESCRIPTION QTY.
1 |802044-016] KEY START CONTROL PANEL WITH SILKSCREEN | 1
2 |72252-001 SWITCH START (ON)-OFF-ON-(ON) 1
3 |91688-001 SAFETY LATCHING RELAY ]
4 |57991-007 INDICATOR LIGHT, RED, NO BEZEL 3
5 2489-002 ATO-ATC FUSE HOLDER PANEL MOUNT ]
6  |95064-115 15 AMP ATO-ATC FUSE ]
7 |352108-004 OIL TEMP SWITCH IAT-ROTARY ]
8 | 64089-000 SPST, ROCKER SWITCH ]
9 4158-000 TERMINAL RING 16-14 AWG #10 4
10 | 81963-001 TERMINAL RING 22-16 AWG #10 STUD 5
11 | 48602-003 TERMINAL FEMALE 16-14 AWG .250 TAB 4
12 | 48602-034 [TERMINAL FEMALE .250 FOR SPADE FUSE HOLDERS| 2
13 | 7792-000 RHMS 6-32 X .625 2
14 394-000 NUT HEX #6-32 2
15 566-000 #6 STD. SPLIT LOCKWASHER 2
16 | 58166-006 ELAPSED TIME METER 10-80VDC ]
17 | 22370-007 TERMINAL SPADE 16/14AWG #10STUD 3
18 | 96924-001 TERMINAL, PIN, 18-16AWG 7
19 | 96925-006 16 PIN CONNECTOR ]
20 | 99555-001 ADAPTER STRAIN RELIEF ]
21 |352108-006 2IN PANEL MOUNT PRESSURE GAUGE 1
22 | 44791-000 TERMINAL CLOSED CONNECTOR 3
23 | 62029-001 DIODE ASSEMBLY 3
24 | 22370-013 TERMINAL SPADE, 12-10AWG, #10 STUD ]
25 | 91540-001 TERM., RING, 6AWG, 1/2 STUD ]
26 | 41316-000 TERMINAL, RING, 6AWG, 5/16 STUD ]

844X123-XX2PL

12

Rev A




DSE 4510 MKII CONTROL PANEL

844X123-XX2PL 13 Rev A



DSE 4510 MKIl CONTROL PANEL BOM

ITEM NO.| PartNo DESCRIPTION QTY.
1 802044-023] 4510 MKIl CONTROL PANEL WITH SILK SCREEN 1
2 99783-001 SWITCH PUSH PULL 1
3 99783-002 |[EMERGENCY STOP SWITCH, INC CONTACT BLOCK] 1
4 351112-30 DSE 4510 MKIl CONTROLLER 1
5 64089-000 SPST, ROCKER SWITCH 1
6 2489-002 ATO-ATC FUSE HOLDER PANEL MOUNT 4
/ 352108-006 2IN PANEL MOUNT PRESSURE GAUGE 1
8 352108-004 OIL TEMP SWITCH IAT-ROTARY 1
9 95064-110 10 AMP ATO-ATC FUSE 1
10 95064-102 2 AMP ATO-ATC FUSE 3
11 48602-003 TERMINAL FEMALE 16-14 AWG .250 TAB 8
12 48602-034 | TERMINAL FEMALE .250 FOR SPADE FUSE HOLDERS | 8
13 99783-004 SWITCH CONTACT 2
14 96925-006 16 PIN CONNECTOR 1
15 99555-001 ADAPTER STRAIN RELIEF 1
16 96924-001 TERMINAL, PIN, 18-16AWG 9
17 96924-101 PLUG TERMINAL /
18 80623-005 TERMINAL BLOCK, 3PT, 20A 1
19 7614-000 RHMS 8-32 X.75 2
20 95985-000 #8-32 NYLOK HEX NUT 2
21 64599-000 TERMINAL BLOCK MARKER DECAL 1
22 22370-006 TERMINAL SPADE 16-14AWG #5-#6 2
23 22370-025 TERMINAL SPADE 22-18AWG #5-#6 1
24 300349-5 ADAPTER M14-1.5M X 1/8 27 NPT F 1
25 23885-000 ELBOW PIPE 1/8NPT 20 1
26 92386-002 PIPE NIPPLE 1/8 NPT X 1.5" 1
27 99267-003 OIL PRESSURE SENDER 1
28 300349-1 OIL DRAIN ADAPTER 1
29 99265-001 WATER TEMP SENDER 3/8"-18NPT 1
30 7547-000 TERMINAL RING 16/14AWG 375 STUD 4
31 22370-007 TERMINAL SPADE 16/14AWG #10STUD 4
32 58077-000 CLOSED CONNECTOR 16/14 AWG 1
33 80124-004 CURRENT TRANSFORMER 150:5 3
34 48602-004 TERMINAL MALE 16-14 AWG .250 TAB 4
35 1802044-025 CONTROL PANEL GASKET 1
36 48602011 MALE TERM. 1/4" TAB 2
37 91540-001 TERM RING 6 AWG .500 STUD 1
38 41316-000 TERMINAL, RING, 6AWG, 5/16 STUD 1

844X123-XX2PL

14

Rev A




GENERATOR EXPLODED VIEW

. sy

= & - -
oy N
(=

\ TT:_;;_ :;.s'j {{,//

A

k... %

,\

844X123-XX2PL 15 Rev A




GENERATOR SPECS & PARTS LIST

UC224C EXPECTED RESISTANCE (Q)

ROTOR WDG STATOR WDG EXCITER ROTOR | EXCITOR STATOR
0.59 Q 0.181 Q 0.071 Q/PHASE 21 Q
ITEM NO.|PART NUMBER| DESCRIPTION |QTY.
1 350818-7 AVR SX460-UL 1
2 350005-401 |FUSE, FF6.3A, 500V| 3
3 8-100 DIODE SET ]
844X123-XX2PL 16

Rev A




MAIN STATOR (12 ENDS)

MAIN  TERMINAL

CONNECTIONS

GENERATOR WIRING

L Y Y Y - n u ” “ ” u1 Ajv
Uz (14)
us (17)
us (T10)
L Y Y Y\ n“““'“iﬁmv
v2 (T5)
V5 (T8)
ve (T11)
AL Y Y Y\ nmu“'“ﬁﬁuv
w2 (T6)
ws (T9)
w6 (T12)
(T1) NEMA EQUIVALENT
CONNECT TO
AVR HARNESS
8 - 8
|
7 - 7
I
6 - 6
3—WAY
CONNECTOR

SERIES STAR 3Ph 4W
OUTPUT TERMINALS U.V.W.N.

SERIES DELTA 3Ph 4W
OUTPUT TERMINALS U.V.W.N.

=
=
i

0 DROOP C/T POSITION (when fitted)
CONNECTIONS ARE SHOWN ON BASE DIAGRAM

-
w2 2
z
I
w5 W1
° V2 Ve
o
V5 > V1
ﬂ <
uz Us
us 2 U1
8

0 DROOP C/T POSITION (when fitted)
CONNECTIONS ARE SHOWN ON BASE DIAGRAM

PARALLEL STAR 3Ph 4W
OUTPUT TERMINALS U.V.W.N.

DOUBLE DELTA 1Ph 3W
OUTPUT TERMINALS HIGH VOLTS U.W.
LOW VOLTS U.N. AND W.N.

0 DROOP C/T POSITION (when fitted)
CONNECTIONS ARE SHOWN ON BASE DIAGRAM

ALTERNATIVE
POSITION FOR
LOW VOLTS
SENSING

e
8 V6

DROOP NOT AVAILABLE

<
>
)
o

SCHEMATIC PER CUMMINS GENERATOR TECHNOLOGIES PRINT A040B092
17

844X123-XX2PL



KEY START CONTROL PANEL WIRING SCHEMATIC

LOADING/UNLOADING SWITCH
®[® @w ol

—D TO COMPRESSOR SOLENOID

...... = 6)

FINAL ASSEMBLY USE 58077-000 TO SPLICE
IN BACK UP TEMPERATURE SENSOR

WHITE DOT

CAUTION: INSTALL WITH ARROW
UP TO PREVENT MOISTURE
COLLECTION IN CASE.

m 12.2432V.D.C
oo__. m§010>0m w>_._.m~<

0 REMOVE COVER
[28 TO ACCESS LUGS

1O COMPRESSOR SEND LOOM LOOSE
|
_|.ml TTT
T b 10.00 \IA
= — e — - — -
g O 1]
- |
t_\\l —PLASTIC AIR LINE _
i (FINAL ASSEMBLY INSTALLED SEE Zquv_
_ [———COPPER BRAIDED _
I SENSOR WIRE TO 16 PIN
_ _ CONNECTOR
: 5]
| |
i i (0]
; _ {28]
| | 2]
_ @

<
>
)
o

18

844X123-XX2PL



DSE 4510 MKII CONTROL PANEL WIRING SCHEMATIC

TO GENERATOR TERMINAL BOX

CONNECTTO 41 ON G1 CT

CONNECTTO 42 ON G2 CT
CONNECTTO 43 ON G3 CT
CONNECTTO CT
\\ COMMONS
A o1
G2
G3
41 42143 40 G| G2|G3|N 7 N
[oofso]si] Joo| [oeofosfoe] [ [ [T T T T T T T T T T T T TTTT T ]
11 ET2 EI5 COM u v W N
BEN CURRENT S PRESSURE SWITCH

&5
£ 5 g
. § % . g TR 7 SOLENOID
m W .M\ w m W ﬂ PORT
2 b a B oz &
m»:mfzmj = E & = 5 mpimfszﬁpFwFFm_.rﬁl_
\<Mbaame<m \ 4\ m m W. m m Ll \ \ \ \ H nwz SCR
[ el T T [ [s«] [o] Tofulrafus] Tafusluafor] T [ Jelvsefo] [ Jie[ro]en
1 5 21| 22 S7|35/30 | 74 23 125 (146 12 o~
- Py -
Tet? " BACK UP
) Al O 1 I | SWITCH
ml % \Jﬁx/ LOADING SWITCH TEMP SWITCH
74
12
won\u
35
ED)
mmh.
21
|16
g 5
3
| . 2D

8]
]

3

BATT +
BATT -
START

TERMINAL
BLOCK

844X123-XX2PL



ENGINE WIRING HARNESS

2]

-

JOIVNAILTY
ORC

=]
]

AV13Y
1OT1d

NEIERES B
] [
QIONTIOS [v6}
LIVIS
QIONTIOS 1304
I
Gy
HOLDINNOD SSINEVYH INIONT

FUEL LEVEL SENDER

]
D)

OIL PRESSURE SENDER

B
O,

B COOLANTTEMP SENDER

o0
(2

€

844X123-XX2PL 20 Rev A




	Title Page
	Drawing View12

	General 1
	Drawing View13

	General 2
	Drawing View31

	General 3
	Engine 1
	Drawing View14
	Drawing View34

	Fuel 1
	Drawing View18

	Decals 1
	Drawing View28
	Drawing View30

	Other 1
	Drawing View22

	Other 2
	Other 3
	Drawing View23

	Control 1
	Drawing View24

	Control 2
	Control 3
	Drawing View25

	Control 4
	Generator 1
	Generator 2
	Drawing View32

	Wiring Gen
	Wiring Controls 1
	Wiring Controls 2
	Wiring Engine



